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TEST REPORT 

Submitted sample said to be 

Number: HKGH02581453 

Date: Apr 27, 2020 

Item Name Animals Beads (Transparent) 
Reference No. V609-01/99L 
Quantity 1 set 
Labelled Age Group Not specified 
Packaging Provided No 
Country of Origin China 
****************************************************************************************************************************************** 

Conclusion: 
The submitted sample was tested under the foliowing requirements requested by the applicant, subject to the information 
stated in the remark and attached page(s) for details: 

Requirement 

(1) EN71-1: 2014 + A1: 2018

- Mechanical and Physical Properties

exclude labeling requirement of clause 7.

(2) EN71-2 : 2011 + A1 : 2014

- Flammability Test

(3) EN 71-3:2019

- Migration of certain elements

Result 

Pass 

Pass 

Pass 

****************************************************************************************************************************************** 

For and on behalf of : 
lntertek Testinq Services HK Ud. 

i//d� 
Cindy 1.K. Chan 
Vice President 

lntertek Testing Services Hong Kong limited 2/F Garment Centre Tel +852 2173 8888 
576 Castle Peak Road Fax +852 2786 1903 
Kowloon, Hong Kong intertek.com.hk 
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